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DB30-G/DB30C-G

* Standard Hardware Item – May Be Purchased Locally

KEY	 TTI P/N	 BAJA P/N	 DESCRIPTION	 QTY
	 1	 987846001	 DB30R-126	 Right Grip................................... 1

	 2	 987847001	 DB30R-127	 Throttle Control Housing............ 1

	 3	 987848001	 DB30R-128	 Throttle Cable............................. 1

	 4	 987849001	 DB30R-129	 Stop Switch w/Cable.................. 1

	 5	 987850001	 DB30R-124	 Brake Lever (Left)........................ 1

	 6	 987851001	 DB30R-130	 Brake Cable................................ 1

	 7	 987852001	 DB30R-125	 Left Grip...................................... 1

	 8	 987853001	 DB30R-123	 Front Fork Assembly................... 1

	 9	 987854001	 DB30R-133	 O-Ring........................................ 2

	 10	 987855001	 DB30R-131	 Front Plate.................................. 1

	 11	 987856001	 DB30R-132	 Hex Flange (M6 x 10 mm)........... 7

	 12	 987857001	 DB30R-109	 Flange Bolt (M10 x 160 mm)....... 1

	 13	 987858001	 DB30R-110	 Ball Bearing (6900Z)................... 2

	 14	 987859001	 DB30R-111	 Spacer........................................ 1

	 15	 987860001	 DB30R-112	 Flange Lock Nut (M10 x 1.25)..... 1

	 16	 987861001	 DB30R-139	 Flange Bolt  
				    (M10 x 160 mm, Hex Hd.)......... 13

	 17	 987862001	 DB30R-136	 Front Fender............................... 1

	 18	 987863001	 DB30R-140	 Flange Nut (M6, Hex Hd.)........... 4

	 19	 987864001	 DB30R-144	 Lock Nut (M12 x 1.25)................ 2

	 20	 987865001	 DB30R-165	 Bushing....................................... 1

	 21	 987866001	 DB30R-164	 Front Tire.................................... 1

	 22	 987867001	 DB30R-162	 Front Wheel................................ 1

	 23	 987868001	 DB30R-161	 Front Wheel Bushing (Left)......... 1

	 24	 987869001	 DB30R-165	 Front Wheel Axle........................ 1

	 25	 987870001	 N/A	 Main Frame................................. 1

	 26	 987871001	 DB30R-118	 Pedal........................................... 2

	 27	 987872001	 DB30R-122	 Cotter Pin (1.5 × 25).................... 2

	 28	 987873001	 DB30R-121	 Washer........................................ 2

	 29	 987874001	 DB30R-120	 Pedal Pin..................................... 2

	 30	 987875001	 DB30R-115	 Hex Nut (M10 x 1.25).................. 1

	 31	 987876001	 DB30R-116	 Kickstand Spring........................ 1

	 32	 987877001	 DB30R-113	 Kickstand.................................... 1

	 33	 987878001	 DB30R-114	 Step Bolt (M10 x 1.25 x 35 mm).1

	 34	 987879001	 DB30R-150	 Chain Cover................................ 1

	 35	 987880001	 DB30R-158	 Cotter Pin (2.5 × 25).................... 2

	 36	 987881001 	 DB30R-159	 Hex Nut (M8)............................... 2

	 37	 987882001	 N/A	 Spring Washer (M8).................... 5

	 38	 987883001	 DB30R-160	 Washer (M8)................................ 6

	 39	 987884001	 N/A	 Brake Support Plate................... 1

	 40	 987885001	 N/A	 Hex Bolt...................................... 2

	 41	 987886001	 DB30R-135	 Seat............................................ 1

	 42	 987887001	 DB30R-137	 Rear Fender................................ 1

	 43	 987888001	 DB30R-179	 Right Bushing............................. 1

	 44	 987889001	 N/A	 Drum Brake................................. 1

	 45	 987890001	 DB30R-177	 Rear Tire..................................... 1

	 46	 987891001	 DB30R-175	 Rear Wheel................................. 1

	 47	 987892001	 DB30R-174	 Sprocket Wheel (70 Teeth).......... 1

	 48	 987893001	 DB30R-171	 Rear Wheel Bushing (Left).......... 1

	 49	 987894001	 DB30R-180	 Rear Wheel Axle......................... 1

	 50	 987895001	 DB30R-106	 Engine Mounting Plate............... 1

	 51	 987923001	 DB30R-157	 Rubber Cap................................ 2

	 52	 987924001	 DB30R-134	 Rubber Plug................................ 2

	 53	 987898001	 DB30R-108	 Bolt (M8 x 25 mm, Hex Hd.)....... 4

	 54	 987899001	 DB30R-186	 Engine......................................... 1

	 55	 987900001	 DB30R-145	 Mounting Bracket....................... 1

	 56	 987901001	 DB30R-146	 Bolt (M8 x 16 mm, Hex Hd.)....... 2

	 57	 987902001	 DB30R-142	 Clutch......................................... 1

	 58	 987903001	 DB30R-149	 Chain.......................................... 1

	 59	 987904001	 DB30R-143	 Washer........................................ 1

	 60	 987905001	 DB30R-144	 Flange Lock Nut (M8)................. 1 

	 61	 987906001	 DB30R-148	 Clutch Cover............................... 1

	 62	 993089001 	 N/A	 Lock Nut (M4)............................. 2

	 63	 987908001	 N/A	 Ball Bearing (608Z)..................... 2

	 64	 993088001 	 N/A	 Tensioner Bracket....................... 1

	 65	 987910001	 DB30R-152	 Tensioner Bushing (12 x 8 x 11).. 1

	 66	 987911001	 DB30R-154	 Long Bushing (12 × 8 × 18)........ 1

	 67	 993090001 	 N/A	 Bolt (M4 x 80 mm, Hex Hd.)....... 1

	 68	 987913001	 DB30R-155	 Chain Adjuster (Inc. Key Nos. 69-
71)	1

	 69	 987914001	 N/A	 Spring Washer............................ 1

	 70	 987915001	 N/A	 Washer........................................ 1

	 71	 987916001	 N/A	 Hex Nut (M6)............................... 1

	 72	 987917001	 N/A	 Cable Tie..................................... 4

	 73	 987918001	 N/A	 Side Reflector (Front).................. 2

	 74	 987919001	 N/A	 Side Reflector (Rear)................... 2

	 75	 987920001	 N/A	 Rear Reflector (Dot C)................. 1

	 76	 987921001	 DB30R-141	 Fender Collar.............................. 4

	 77	 987922001	 DB30R-158	 Cotter Pin (2.5 x 25).................... 2

	 78	 993087001	 N/A	 Tension Spring............................ 1

		  Not Shown:
		  989000171	 N/A	 Off-Road Vehicle Label (Eng)...... 1
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KEY	 TTI P/N	 BAJA P/N	 DESCRIPTION	 QTY KEY	 TTI P/N	 BAJA P/N	 DESCRIPTION	 QTY

		  989000175	 N/A	 Off-Road Vehicle Label (Fr)......... 1

		  989000176	 N/A	 Off-Road Vehicle Label (Sp)....... 1

		  989000101	 N/A	 Customer Service Label............. 1

		  989000168	 N/A	 Age Warning Label (Eng)............ 1 

		  989000200	 N/A	 Age Warning Label (Fr)............... 1 

		  989000201	 N/A	 Age Warning Label (Sp).............. 1 

		  989000167	 N/A	 Tire Pressure Label (Eng)............ 1 

		  989000177	 N/A	 Tire Pressure Label (Fr)............... 1 

		  989000178	 N/A	 Tire Pressure Label (Sp).............. 1 

		  989000169	 N/A	 Weight Limit Label (Eng)............. 1 

		  989000162	 N/A	 Weight Limit Label (Fr)................ 1 

		  989000174	 N/A	 Weight Limit Label (Sp)............... 1 

		  989000166	 N/A	 Danger Label (Eng)..................... 1 

		  989000183	 N/A	 Danger Label (Fr)........................ 1 

		  989000184	 N/A	 Danger Label (Sp)....................... 1 

		  989000188	 N/A	 On/Off Label (Eng)...................... 1 

		  989000189	 N/A	 On/Off Label (Fr)......................... 1 

		  989000190	 N/A	 On/Off Label (Sp)........................ 1 

		  989000231	 N/A	 Chain Guard Label...................... 1 

		  989000266	 N/A	 Recoil Label ............................... 1 

		  989000227	 N/A	 Seat Label (Side A)..................... 1 

		  989000239	 N/A	 Operator’s Manual Icon.............. 1 

		  989000228	 N/A	 Seat Label (Side B)..................... 1 

		  989000229	 N/A	 Front Fender Label..................... 1 

		  989000230	 N/A	 Engine Label............................... 1 

	  	 989000197	 N/A	 Throttle Label.............................. 1 

		  989000198	 N/A	 Fuel Overflow Label (Eng)........... 1 

		  989000199	 N/A	 Fuel Overflow Label (Fr).............. 1 

		  989000237	 N/A	 Fuel Overflow Label (Sp)............. 1 

		         *	 N/A	 Oil (SAE 30 or SAE 10W30)........ 1

		  988000601	 N/A	 Operator’s Manual (DB30-G)...... 1

		  988000604	 N/A	 Operator’s Manual (DB30C-G).... 1

		  988000602	 N/A	 Assembly Guide (DB30-G).......... 1

		  988000605	 N/A	 Assembly Guide (DB30C-G)....... 1

		  988000603	 N/A	 Pre-Delivery Inspection  
				    Checklist (DB30-G)..................... 1

		  988000606	 N/A	 Pre-Delivery Inspection  
				    Checklist (DB30C-G).................. 1
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DB30-G/DB30C-G
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	 1	 993044001	 DB30R-223	 Spark Plug................................................................. 1
	 2	 993045001	 DB30R-251	 Recoil Starter Assembly............................................ 1
	 3	 993046001	 DB30R-237	 Carburetor Assembly................................................ 1
	 4	 993047001	 DB30R-238	 Air Cleaner Gasket.................................................... 1
	 5	 993048001	 DB30R-236	 Carburetor Gasket..................................................... 1
	 6	 993049001	 DB30R-239	 Air Cleaner................................................................. 1
	 7	 993050001	 DB30R-274	 Fuel Tank Cap........................................................... 1
	 8	 993051001	 DB30R-268	 Starter Pulley............................................................. 1
	 9	 993052001	 DB30R-269	 Fan............................................................................ 1
	 10	 993053001	 DB30R-270	 Flywheel Assembly.................................................... 1
	 11	 993054001	 DB30R-271	 Ignition Coil............................................................... 1
	 12	 993055001	 DB30R-250	 Muffler Assembly....................................................... 1
	 13	 993056001	 DB30R-280	 Fuel Tank Filter.......................................................... 1
	 14	 993057001	 DB30R-275	 Fuel Strainer，.............................................................. 1
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